

Material Test Certificate

Product	Slagomite	
Date	December 2021	
Chemical Analysis		Screen Analysis
SiO₂	37.48%	Material Size as per your requirement
TiO₂	0.72%	
Al₂O₃	12.39%	
Fe₂O₃	0.25 to 0.27 %	
CaO	39.81%	
MgO	6.19%	
(Base) Na₂O +K₂O	2.21%	
LOI	0.67%	

Note : Material Size can be supplied as per your requirement

SLAGOMITETM

An Inevitable Component of finest Glass